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DECKadence Marine  500 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : DECKadence Marine Flooring 

Sample No. : SHMR120808613 

SGS Ref. No. : SP120805188 

Product or Lot No. : 12# 

Test Required : QUV Weathering 

Ref. standard : ASTM G154-06 

Date of Receipt  : Aug.28,2012 

Test Period  : Aug.28,2012 to Sept.20,2012 

   

Test result(s)    : For further details, please refer to the following page(s) 

******** To be continued******** 

 
 
 
 
 
 
 
 
 
 
 
Signed for SGS-CSTC Standards 
Technical Services (Shanghai) Co., Ltd 

 
Peteson Zhang 
Authorized signatory 
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Sample Description: White plastic product 

Test Condition:  

Test Cycle: ASTM G154-06 Cycle 1 

 Lamp Type: UVA-340 

8h UV at (60±3)℃ BPT, 0.89 W/(m
2
•nm) @ 340nm 

4h condensation at (50±3)℃ BPT 

Exposure duration: 500h 

Test Result: 

Time Grey scale 

200h 4-5
Note

 

500h 4
Note

 

Note: According to ISO 105-A02:1993/Cor.2:2005, Grey scale is determined under D65 standard light, grade 

5 is the best and grade 1 is the worst. 

 

Test Photo: 

    

                            Original Sample                                                          Before test 

******** To be continued******** 

Reference Sample Test Sample 
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After test (200h)                                                              After test (500h)                                                                 

******** End of report ******** 

Reference Sample Test Sample Reference Sample Test Sample 


	Peteson Zhang: 


